
950 SUPERENDURO R 06 <2006><EU><9803F9>
SHOCK ABSORBER DISASSEMBLED

3686

Pos Part Number Description Additional Text Quantity

1 46180398S MONOSHOCK TOP CPL. 06 1.00

2 50180213S4 SX 1.00

3 50180366 Bearing bush 14x15/18/24,5x10, 2.00

4 46180003 Seal ring 19,5x26x3 4.00

5 50180168 Round-wire snap ring 25x1 4.00

6 50180005 Ball joint bearing 15x25x13 2.00

8 50180095 HS cylinder-head screw R1/8 l8 1.00

11 46810340 O-ring 45x2 NBR70 siliconized 2.00

12 52000044 STICKER WP KTM 1.00



13 46180400S RESERV. SCREW CPL. L=125 D=46 1.00

14 46811043 O-ring 35x5 Viton70 1.00

15 50180108 Piston 46mm reservoir 1.00

16 46810324 Pistonring 42,5x45,5x3,9 1.00

18 46811341 RESERVOIR CAP D=46 M5 1.00

19 46810893 O-ring 5,28x1,78 NBR70 black 1.00

20 36120151 HS lock screw M5x6 1.00

21 46811208 Rubber cap do not open 22x5,5 1.00

25 46810016 O-ring 48x2 NBR70 siliconized 1.00

29 46180395 LOCK WASHER M52X1,5 1.00

30 46180345 TUBE M52X1,5 1.00

35 46180394S ADJUSTING NUT M52X1,5 1.00

36 46180354 AH SCREW M5X25 1.00

37 50180410 Washer 58,6x73,6x1,5 2.00

40 91010277S SPRING 140-215 (59)D=13,75 TIT 1.00

43 46180396 Spring retainer 28x73x15 1.00

45 46180597 Piston rod nut M12x1 1.00

46 46810035 O-ring 37x,82x1,78 Viton70 gre 1.00

47 46810361 PISTON RING 1.00

48 46810560 Piston 12,05x45,5x12,6 4,5/7 1.00

57 14460017 Rebound disc 12x35x4 h0 1.00

60 46180509S PISTON ROD CPL. D=18 L=143 1.00

62 50180397 O-ring 5x1,5 Viton70 1.00

65 46180018 O-RING NBR 7,5X2 1.00

66 46180350 NEEDLE GUIDE 1.00

72 46180341S ADAPTOR CPL. D=46 H=28 D=38 1.00

75 50180102 Washer 18x22,5x1,5 plastic 2.00

76 50180101 X-ring 18x2,62 Viton70 1.00

80 46180119 Guide bushing 18x20x12 optional part 1.00

81 50180082 Dirt scarper 18mm 1.00

83 50180466S1 SHOCK ABSORBER FLUID 5 LT 05 0,33 L 1.00

85 46810010 Round-wire snap ring 49x1,5 1.00

86 46180397 COVER H=9,5 1.00

87 50180276 Rubber pad 17,2x45,2x40 black 1.00

88 50180481 Nut M18x1 h8 WAF24 1.00

90 46180399S MONOSHOCK LOWER PART CPL. 06 1.00

92 46180005 Screw cap M16x1 1.00

93 40540603 Steel ball d3 2.00

94 48600028 Spring (1,7) l7,9 1.00

95 46180013 O-ring 12x1 NBR70 1.00

96 50180222 O-ring 4x1,5 NBR70 1.00

97 46180016 Adjustment screw slot rebound 1.00

98 46180006 Adjustment screw slot rebound 1.00

99 R15004 REPAIR KIT GASKET 05 1.00


